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- Table 1. Materials and preparation for samples.

Steel C:0°17,8i:0°38,Mn : 1°47,P : 0°01,8 : 0°01,Cu : 0*11,Al: 0006 % respectively.

Inclusion Nominal ‘Al,O3 Powder - MnS - MnO Pjowrdévr Mn-silicate powder
materials Composition* a AlOq aMnS:56%,Mn0:449 MnO - 2°3(SiOs)
~ Original incluasion Distribution- of inclusion
Inclusion materials |Sample No. | particle size,mean particles on planes to be
’ « diameter (p) press-welded**
1 5 Relatively dense
: 2 : : 4 rough
AlO, .
3 5‘0‘ 4 dense
4 N4 ’ rough
‘Sample . 5 5 2 dense
-preparation 6 . 4 rough
MnS - MnO '
7 _ 4 dense
8 50 o rough
9 5 ) 4 dense
10 4 rough
Mn-silicate
1 50 ) 4 dense
12 7 rough

* Determined by X-ray diffractions and chemical analyses.
** Particles were distributed homogeneously in every case.
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" Elongated inclusions indicate press-
welded interface. ' '
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Table 2. Total inclusion content™ at the press-
welded interface of each sample after
made up.

Inclusions ’Salilnple Total inclufibn o ATz .

o. content (%) m WRESAE ETF L.
T - 0%484
2 0293
Al;Og
3 : 0°740
4 - 0379
: N, Bkt oT,

5 ; 0416 BT BEL 7w

» 6 0°194

MnS - MnO —
7 0°896
8. 0551
9 ‘ 0797

. 10 ~ ~ 0°318

Mn-silicate _— -
11 © 0612 - (111)
12 0°384 \

Mn BiESPONEDOLR
(FL@K@%*#&EﬁE%®Wﬂ—I)

* Expressed by % of area of the press-
- welded interface. '
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Fig. 3. Repeated tors1onal fatigue test
results
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